
 
 

 
 
 

AN INVESTIGATION INTO A TREATMENT 
STRATEGY FOR THE BERG RIVER WATER AT  
THE VOËLVLEI WATER TREATMENT PLANT 

 
 
 

By 
 
 
 

RAYMOND JOSEPH SWARTS 
 
 
 
 

A dissertation submitted in partial fulfilment  
of the requirements for the degree   

 
 

 
MASTER OF SCIENCE (WATER UTILISATION) 

 
 

In 
 
 

The Faculty of Engineering, 
Built Environment and Information Technology 

University of Pretoria 
 
 
 

 
November 2010 

©©  UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  

 



 

 II

 
DECLARATION 
 
 
I declare that this dissertation is my own unaided work and that it has not been 

previously submitted in whole, or in part, for the award of any degree at any other 

[...]
flocculation or chemical flocculation, should be used and the conditions for running the 

process (Ofir et al., 2007). 
 

Ballasted flocculation is a new technology that is applied successfully in the water 

treatment industry, but the concept has not yet been subject to extended experimental 

studies (Desjardins et al., 2002). This process, trade named ACTIFLO®, was introduced 

in the 1990s. The weight of the flocs is increased by causing the attachment of grains of 

high-density micro-sand. The quality of water produced by this process is equal to or 

better than that of the current conventional treatment and requires less space. Ballasted 

flocculation is a dynamic physical process which ensures high stability of the quality of 

settled water undergoing reasonable changes in operational parameters. This is likely 

due to the use of micro-sand which satisfactorily eliminates the micro-flocs that are most 

often responsible for degradation in the quality of settled water in conventional clarifiers 

(Desjardins et al., 2002). 

 



 

  22 

2.5.3 Sedimentation 
 

Sedimentation is the process in which the aggregates that have been formed during 

coagulation and flocculation are allowed to settle from the water. The flocs collect as 

sludge at the bottom of the sedimentation tank from where it must be removed on a 

regular basis. The flocs settle to the bottom of the tank and the clean water leaves the 

sedimentation tank through collection troughs located at the top of the tank. Generally, 

the ability of sedimentation tanks to clarify water by letting suspended solids settle down 

as flocculated particles depends on two aspects (Goula et al., 2008): 
 

� The water flow pattern through the tank, which in turn is determined by the 

configuration of the tank and by operational parameters (e.g., solids 

concentration, water flow rate and temperature), and 

� The settling characteristics of the particles as determined by their shape, size and 

interaction with the water through drag and buoyancy forces (Goula et al., 2008). 
 

Goula et al. (2008) researched the effect of influent temperature variations in a 

sedimentation tank for potable water treatment. Their results indicated that a rise in 

influent temperature leads to a decrease in the percent removal efficiency for particles of 

250 µm from 99.5% to 76.0%, thereby confirming that there is a relationship between 

the slope of the influent temperature with time and the sedimentation efficiency. 
 

There are a variety of designs available for sedimentation tanks. These include large 

rectangular tanks in which the water enters at one end and leaves at the other end. This 

type is normally used at large conventional treatment works. Circular tanks with flat or 

cone shaped bottoms are also used, especially at smaller works. The design and flow 

conditions in a sedimentation tank must be such that the minimum amount of floc leaves 

with the clarified water (Schutte, 2006). 

 

2.6 Jar test procedure 
 

Jar testing is an important tool for the determination of the best chemical dosing regime 

and operational parameters for a water treatment process. A consistent methodology 

has been developed for physical-chemical processes such as coagulation, flocculation 



 

  23 

and sedimentation (Clark & Stephenson, 1999). The effectiveness of chemical treatment 

is dependent upon the type of water or wastewater, for example, its strength and 

specific constituents and type of chemical added (Metcalf & Eddy, 2003). The most 

suitable chemical for the purpose is often difficult to determine by methods other than 

trial and error. Jar testing, however, may be an important tool for the determination of 

the best chemical treatment for a particular works (Szpak et al., 1996). 

Jar tests have long been used in water, wastewater and effluent treatment to show the 

effectiveness of chemical coagulation, flocculation and sedimentation. In addition, they 

provide guidance on the optimum pH and coagulation/precipitation dose required for 

treatment (Krasner & Amy, 1995). There are many variables affecting the performance 

of a chemical during jar tests. Recent research has identified pH, speed of flash mixing, 

time duration of flash mixing and chemical quantity added as important factors. These 

factors need to be optimized and standardized before a true chemical comparison can 

be made (Clark & Stephenson, 1999; Szpak et al., 1996). 

 

2.7 MIEX® resin technology 
 

Production of potable water from natural surface waters requires the use of technologies 

that are likely to provide high removal rates of both bulk natural organic matter (NOM) 

and trace organic contaminants (Humbert et al., 2008). MIEX® resin is a revolutionary 

product used for the removal of dissolved organic carbon (DOC) and improving potable 

water quality. This product is ideally suited to treat the highly coloured Cape waters of 

South Africa and is currently operating at full scale on various plants in Australia, USA 

and Europe and being tested in other regions of the world. The MIEX® resin is a 

patented high capacity ion exchange resin which includes a magnetized component.  

This resin is utilized in a continuous ion exchange process designed for the removal of 

DOC from drinking water supplies and is regenerated with a brine (NaCl) solution where 

attached organics are substituted for chloride ions, producing a concentrated stream of 

natural organics (Murray et al., 2005; Sani et al., 2008; Kabsch-Korbutowicz et al., 2008; 

Drikas et al., 2009). 



 

  24 

The combination of MIEX® plus low ferric dose is an effective solution for the treatment 

of variable and high organic strength waters. This combination reduces the ferric usage 

and consequently the sludge produced is also significantly reduced meaning disposal 

costs are minimized (Fearing et al., 2004). Murray et al. (2005) confirmed this in their 

conclusion that using the MIEX® resin process, also as a pre-treatment step to 

conventional water treatment, will improve the quality of the final water whilst 

significantly reducing conventional chemical consumption and operating costs. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

  25 

 

CHAPTER 3 

 

THE VOËLVLEI WTP AND BERG RIVER 

 

3.1    The Voëlvlei water treatment plant 
 

The City of Cape Town treats in excess of 300 000 Megalitres of water to national 

potable standards each year. It has 10 water treatment plants with a total treatment 

capacity of 1 650 Megalitres per day (Flower, 2004). The Voëlvlei water treatment plant 

is one of these plants, and was officially opened on Wednesday, 19 January 1972 by the 

then Minister of Water Affairs, S. P. Botha. It lies in a natural depression some 64 m 

above sea level draining into a catchment of about 310 ha. It is situated in the Western 

Cape about 110 km away from Cape Town. This WTP treats on average about 140-180 

ML per day and gets its raw water from the Voëlvlei dam which is situated next to the 

plant. This dam is nearly 15.3 m high and has a length of 161 m. The Voëlvlei water 

treatment plant supplies water to the City of Cape Town and surrounding areas. This 

plant was designed to use ferric sulphate and poly Hi-T flocculants for the purification 

process of its raw water. The dosage always depends on the variability of raw water. 

The following unit water treatment processes are used: 
 

� Coagulation – The chemical dosing section of the WTP is capable of supplying up 

to 50 mg/L of ferric sulphate, 50 mg/L of lime slurry and 8 mg/L of chlorine. The 

raw water is delivered to the flash mixing chamber, dosed with chemicals to pH 

value of 9.0 to form a ferric hydroxide floc and is then led directly to the inlet 

manifold and distribution pipe system of four vertical upflow settlement tanks or 

clarifiers. 
 

� Flocculation and sedimentation – Each of the four square clarifiers measures 41 

m in length and 5.5 m in height. The treated water enters a flocculation zone near 

the base of the V-troughs which is situated on the floor of the clarifier, and the floc 

is carried up with the water flow. The flocculated layer is called the “floc blanket” 

and under ideal conditions its top surface can be seen through the clear layer of 



 

  26 

water above it. The denser floc in the blanket tends to settle to the bottom of the 

V-troughs and is drawn off periodically through the sludge collector pipe system. 
 

� Filtration – The WTP has 24 rapid gravity sand filters, each with an area of 59 m2. 

The filter floor is provided with polystyrene filter nozzles spaced at 150 mm 

centres to ensure uniform flow of water through the filter medium which consists 

of a bed of sand one metre in depth with an average grain size of 0.85 mm. Each 

filter has a rated capacity of 11.5 ML/day. The filters are normally backwashed 

once a day to remove the accumulated turbid matter which has been retained in 

the filter bed during its period of operation. 
 

� Chlorination and stabilization – The water is chlorinated before the filters as a 

protection measure, and also after the filters before leaving the WTP to maintain 

a final residual chlorine concentration of approximately 0.6 to 0.8 mg/L 

(disinfection). No final lime and carbon dioxide are added after the filters and as a 

result, the treated water is only partially stabilized. The treated water leaves the 

WTP with a pH of 9.2 and a total alkalinity of approximately 15 to 20 mg/L as 

CaCO3. 
 

� Treated water pumping plant – Six variable speed centrifugal pumps located in 

the pump house adjacent to the treated water reservoir can deliver 273 ML/day 

through a 1.5 m diameter pipeline 84 km in length into the Tygerberg and 

Plattekloof reservoirs. In addition, pumps are provided for backwashing the filters 

and for supplying water for use in the plant. Four surge suppression vessels 9 m 

in height and 3.5 m in diameter have been installed adjacent to the pump house 

to protect the pipeline against “water hammer”. The pressure and volume of air in 

these air vessels are automatically controlled. 

 

 

 

 

 

 



 

  27 

A flow diagram of the water treatment process at the Voëlvlei WTP is shown in  

Figure 1(b). 
 

                                     Ferric                                                Poly - 
                                   Sulphate     Lime                            Electrolyte 
 
 
 
Raw water 
 
                     
 
                    Pre-Chlorination 
 
 
 
Consumer 
 
 
            
              

   Final 
                  Chlorination 
 

 

Figure 1(b)   Diagram of the chemical water treatment process at the Voëlvlei WTP. 

 

3.2    The Berg River 

The Berg River rises in the Franschhoek and Drakenstein mountains at an altitude of 

approximately 1 500 m. It flows northwards past Paarl, Wellington, Hermon and Gouda, 

where it is joined by the Klein Berg and Vier-en-Twintig rivers. The river then flows 

westwards past Porterville, Piketberg and Velddrif where it finally discharges into St. 

Helena Bay on the west coast. The Berg River drains an area of approximately 8 980 

km2 and has a total length of about 285 km. It has nine major and seven minor 

tributaries, six of which were naturally perennial, namely the Franschhoek, 

Wemmershoek, Dwars, Klein Berg, Vier-en-Twintig and Matjies rivers. 
 

Habitat integrity and water quality in the Berg River deteriorate downstream as a result 

of alien vegetation encroachment, the interbasin transfer of water and river modification. 

Urban and agricultural development affects the water quality at Franschhoek (municipal 

and wine farm effluent). River health is reduced in the tributaries as a result of alien 

COAGULATION FLOCCULATION SEDIMENTATION 

 

FILTRATION RESERVOIR DISTRIBUTION 



 

  28 

vegetation infestation and agricultural development (river modification, water 

abstraction, and runoff). Water quality and habitat integrity in the Berg River and lower 

reaches of these tributaries are reduced due to urban development (River Health 

Programme, 2004). 

 

Cultivation of grapes and deciduous fruit is the backbone of the economy in the Berg 

River catchment. North of Wellington, dry land grain farming and sheep farming 

predominate. Commercial pine forests occur near the headwaters around Franschhoek. 

The major industries in the Berg River basin are agriculturally based and include 

wineries, canneries and other food processing factories. Only the upper catchment of 

the Vier-en-Twintig River remains in an essentially natural state (River Health 

Programme, 2004). 

 

The Berg River is an important contributor to the economic and social well-being of the 

greater Cape Town area. It provides water to towns, cities, rural communities, farmers 

and recreational users in the area. A large percentage of the country's wheat and wine 

farming occurs here and contributes towards the economy of the country. Tourism is a 

growing industry in the Western Cape, relying heavily on the goods and services that the 

Berg and other rivers provide (River Health Programme, 2004). 

 

 
 

 



 

  29 

 

CHAPTER 4 

 

MATERIALS AND METHODS 

 

4.1   Introduction 
 

Two of the specific objectives of this research project were to determine if the Berg River 

water could be treated at the Voëlvlei WTP using the current treatment regime, as well 

as various mixtures of the Voëlvlei WTP raw water and the Berg River water. One of the 

most important experimental procedures to be used in reaching these objectives is the 

Jar test procedure and its results should give a clear indication as to which treatment 

would be the most suitable. Even though many laboratory analyses were performed on 

the various raw, intermediate and treated water samples to characterise its physical and 

chemical composition, the experimental procedure focused mainly on the Jar test which 

could simulate the initial water treatment process at the Voëlvlei WTP. Since the Voëlvlei 

WTP uses ferric sulphate as a coagulant and lime for pH control, the laboratory scale 

Jar test treatment procedure on the Berg River and Voëlvlei WTP raw waters (and their 

blends) was limited mainly to the use of ferric sulphate as a coagulant and lime for pH 

control. Some Jar tests were conducted on the Berg River water using aluminium 

sulphate as a coagulant and these results could give guidance towards an alternative 

treatment or even pre-treatment strategy of this water. In this study, the Jar test 

procedure is considered the most important tool (Szpak et al., 1996) used for the 

determination of the best treatment strategy for the Berg River water at the Voëlvlei 

WTP. 

 

4.2    Research design 
 

In order to determine the best treatment strategy for the Berg River water at the Voëlvlei 

WTP, it was important to sample the Berg River at regular intervals over a period of at 

least a year to determine its quality and the impact of seasonal changes. In the 

beginning of this study, the Jar test procedure was conducted on the Berg River water 

using first aluminium sulphate and then ferric sulphate as the coagulant in order to 



 

  30 

determine the best treatment strategy in relation to these two coagulants and also the 

water treatment process used at the Voëlvlei WTP. Subsequent to this, samples were 

also taken of the Voëlvlei WTP raw water in conjunction with the Berg River water 

samples and 3 blends, viz., 75:25, 50:50 and 25:75 (Berg River water : Voëlvlei WTP 

raw water) were prepared for similar Jar test analyses. If the Berg River water could not 

be treated at the Voëlvlei WTP using the current treatment regime, then various 

treatment possibilities should be looked at with specific reference to the blending of the 

two raw waters at the treatment plant. The Jar test results of the various blends, 